HORNS 1946 - 53

1946-47 HORN
Part No. Description
1 102468 chrnme,Fea:r?}; L%d('_ggrr{égf r‘fergrrg;ductiun) 1946
2 | 503004-F | Face: Starburst, chrome, late 46, 47 | 46-47
3 | 503003-6 |Horn Body: With chrome Chevron face| 1946
3 | 503003-7 | Horn Body: With chrome starburst face | 46-47
4 Bolt kit: Face to body,
#10-32 Carriage,s/s,incl #5,6
5 | 102469-K T ciwasher: #10, incl #4,6 46-47
6 Nut: #10-32, incl #4,5
Sold as an assembly p/n 856001-K
7-161 856001-K =g, ok pad assembly, incl #7-17

7 Bolt: 5/16-24x1-1/2

8 Flat washer: 5/16

9 856001 Shock pad 46-47
10 Bolt: Carriage,°/16-18x1

11 Flat washer: 14"
12 Bolt: ¥4-28x1/2
13 Spacer: 3/8 wide
14 | 231001 Bracket 46-47
15 Lockwasher: °/16
16 Nut: ©/16-18
17 Nut: 5/16-24
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Note 9752 and 1950 norms must De mourted as ' Dack
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